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. SCOPE

Fire resistance test, in conformily with the general requirements of standards EM13463-1:201 2, with
substitule or additional methods of standard EN 1343-2:1999 and with the paricular requirements
of standard EN 1344-1:1999 “Fire resistance tests for non- loodbearing elements- Part 1:Walls”.

2. TEST LABORATORY i
Morme : Etectis Era Avrasya Test ve Belgelendirme ALS.
Address < TOSE TAYSAD Crganize San, Bal 1. CD. .15, Yol Mo: |

Sekempinar — Cayirova, KOCAELL TURKEY

3. DESCRIPTION OF THE TEST SPECIMEN

3. General

Product identification : Parliion Wall System Consisting of Single Layer of MgO Panels - “NevPanel,
DragonBoardTiirkiye, MagnumBoard”

Manufacturer : NEVPAMEL YAPI MADEN URETiM 1TH, IHR, SAM. VE TIC. LTD. 5T1.
Eskisehir Organize Sanayi Bélgesi 28, Cadde Mo:B ESKISEHIR TURKEY

Sponsor of test : NEVPAMEL YAPI MADEN DRETIM ITH. THR. SAN. VE TIC. LTD. 571
Bagdatl Cad. Colakodlu Is Merkezi Mo:458/30 Maltepe, ISTANBUL/TURKEY

3.2 Construction

Partition Wall System Consisting of Single Layers of MgO Panek - “NevPanel, DragonBoardTiirkiye,
MagnumEBoard " was constructed from vertically positioned boards mounted on a melal stud
frame. The total thickness of the partition wall was 93 mm.

One verlical edge was mounted as in practise ond the olher verlical edge was constructed as a
free edge to simulate a wider wall construction in practise.

Bu rapar, laboratuvann yazil izni olmadan kismen kopyalamp ¢ogaltlamaz.
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3.3. Components
3.3.1. Framework
« Edge and intermediate studs:
- Type: Wall C profile - galvanized steel,
- Dimensions: 2985 £ 42 x 73 x 0.8 mm [l x d x w x 1),
Fixing:
o Type : Galvanized sleel - NevPanel screw with dowel

o Dimensions 12 x 60 mm (& x I
o Location 18 pos for each edge studs. Cte. distance was 440 mm.

« The studs had 15 mm gap at top to let the profiles expand freely, Each stud has 400 mm
distance o each other,

s Rails:
= Type: Wall U profile ~galvanized sieel,
= Dimensions: 2985 x 28 x 75 x 08 mm (| x dx wx 1)
- Fixing:
o Type : Galvanized steel - NevPanel screw with dowel
o Dimensions  : 12 x 60 mm (@ x I

o Location : 8 pes for each profile, Cle, distance was 440 mm.
See Figure 1-3 for detalls.

3.3.2. Panels
+ Type: MgO Panels - NevPanel, DragonBoardllrkive, MognumBoard
¢ Mominal density 1000 kg/fm?

Mominal thickness ;¥ mm

« Dimensions: 1220 x 2440 mm (w x 1) - 2 panel at each side next to the free edge
560 x 2440 mm [ w x |) = 1 panel at each side next o the fixed edge
1220 % 560 mm (w x 1) = 2 panel at each side next to the top of the free edge
560 x 560 mm [w x 1) - 1 panel af each side next lo the top of the fixed edge
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= Fixing:
- Type: Galvanized steel screw - MevPanel Foint head screw
o Dimensions 3% x25mm (@ x ).
- Localions : Fixed the panel fo the steel framewaork., 9 pos for each sluds, Cle distance
was 300 mim.,
« Joints:
Type: Water based joint poste - NevPanel NO1
o Dry density 1 15545 20 kg/m?
o Consumption : 150 grfm?
o Location : Between the panels,
o Reinforcement: Joint tape
= Type : Fibre-glass self-adhesive mesh tape - MevPanel
> Width 2 50 mm
¥ NMominal mass per unit area; 46 g/m?
Type: Water based finishing paste - NevPanel N1
o Dy densily t 13955 £ 20 kg/m?
o Consumplion : 150 gr/m?
o Locafion : On the joint tape surface.
3.3.3. Insulation
» Type : Slone wool - WOOLER
+ MNominal thickness : 50 mm
* Densty 1 50 kgfm?
For further information, see figures 1-3. /f"{z- :-;’.D
O amn A
&)y
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4., PRE-TEST PROCESSES

4.1. Verificalion of specimen

Efectis Era Avrasya A5, verified the used materials ond porls against the supplied data and
drawings during installalion of the test specimen and not involved in the seleclion of test
spEcimen.

The test specimen was assembled by the sponsor [NEVPAMEL YAP|I MADEN ORETIM ITH. IHR. SAN.
VETIC. LTD. §Ti.)

4.2.  Condilioning
The construction was stored in the laboratory of Efectis Era Avrasya AS. under the following
conditions:

« Ambient temperature: 31,8+ 1,8°C.
« Relative humidity: 58 £ 9 %,

5. TEST PROCESS

51.  Method

The fire test was conducted according to the standard EN 1364-1:1999.
The heating of the furnace followed the standard fire curve, as specified in the standard EN 1343-
1:2012.

The target overpressure in the fumace was 0 Pa at 500 mm above floor level and 19 Pa af the
top of the test specimen,

5.2, Measurements
Following test data were measured during the test:

Ambient temperatures inside the furnace with six plate thermocouples [(Furnace TC1 to
TC4). evenly distributed over the direclly healed surface [see fligure Al).

- The pressure in the furnace, measured af a height of 2,9 meter above the furnace floor
level [see figure A3).

- Ambient temperature in the laboratory (see figure A4)

- The surface temperatures on the unexposed side of the test specimen [TC 3 up to TCIS,
see figure B2 and B3),

- Deflection measurements of the test specimen (see figure B4 and Table B1).

= . There was no nead touse roving thermocouple.,

- The positions of the thermocouple and displacement measurements are given in figure
Bl.
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/ YLy
1 | |
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6 OBSERVATIONS

Table 1: Observations during heating

0 |Healing started. See photo C1-C2.

13 |Smoke release af edge of the specimen.

29 | Deformation at middle panel increased = 10 cm

31 | Joint tapes started to remove from the panels,

33 | Opening at fixed edge betweaen panels and test frame,

38 |Horzontal joint cracked and blackened.

40 | Cotton pod was applied to opening zone at fixed edge. Mo ignition.

46 | Temperature increased at Thermocouple Nr. 14, AT = 180 °C. Insulation (1) lailed.

48 | Opening at the horzontal joint, Cotton pod was applied, ignition. Integrity (E) failed.

4% [ Test was terminated after consulted with the customer. See photo C4-C5,

7. TEST RESULTS

73 Results
The results are given in Table 2 and appendixes B and C.

During the healing the temperalure in the laboratory complied with the standard EM 1343-
1:2012.

7.2 Uncertainty of measurements
Due to the nature of fire resistance tesling, in which several nen-linear effects are present in both

the test configuration and the test specimen, which influence each other, it is at this moment not
yet possible to give a stated degree of unceriainty of measurement
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WIASYE

8, SUMMARY

The most important results of the examinalion are given in table 2.

Takxde 2: Summary of test results of the test specimen

Integrity.  (E)
- Cotton pad 48" minute,
- Gap gauges @ & mm no failure [not applied)

& 25 mim no failure [net applied)

- Fames longer than 10 sec. not observed.

Insulation:, 1]
- average temperature 48" minute due to the failure of Integrity
- maximum temperature 46 rminute by TC 14,
The heating was terminaled af 49 minute after consulted with the customer,

§. FIELD OF DIRECT APPLICATION OF TEST RESULTS

2.1 General

This report detalls the method of construction, the test conditions and the resulls oblained when
the specific elements of construction described herein was lested following the procedure
cutlined in EN 1363-1:2012, and when appropriate EN 1343-2:1999. Any significant devialion with
respect to size, constructional detalls, load stresses, edge or end condilions other than those
alliowed under the field of direct application in the relevant test method i not covered by this
report

#.2 Specific condilions for dimensions and fixing

- decrease in height
increase in wall thickness
- increase in thickness of materals
- reduction in linear dimensions of panels, but not thickness
- reduction of stud spacing
- reduction of fastening point spacing
- Increase in the number of horizontal joints
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#.3 Extension of height

The height of the constructicn may be increased to 4 meters for a fire resistance of 20 minutes for
the criteria integrity and thermal insulation, because the lateral deflection of the construction is
less than 100 mm. See Table 81 - Appendix B.

2.4 Extension of widlh

The width of an identical construction may be increased, because The conslruction is tested with
a width of 3 meters with one vertical free edge,
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TAAYY
l" .-1'|Il".
f v
- o |
AN y Y,
Bu rapor, laboratuvann yanh izni olmadan kismen kopyalanp ¢ogaltlamaz. Y, }'_’,\.‘t -,:'i>\ /
Imiasee ve mishiirsiiz raporlar gegersizdir, e

This report shall not be reproduced other thon in full except with the permission of the leboratory. Testing reparts withaut signature and seal
are not valid

Phone: +902626581662 Fax.: +#9025626581669 E-mall: info@erayonetim.con Wb worw, o
Lurkgy o

FRI106/REVO0/02.04.20012

Page &/ 11

MAGHOR, s.r.0. 10 53601963

A N RN Kosické 2 DIE  SK2121484156 (VAT nr)
M A' 1 I-I ( ) R 045 01 Moldava nad Bodvou IBAN SK10 1100 0000 0029 4410 0286
v

MAGHOR.COM



l EN RFTR15109 9MMS EI 45 MIN

AB-0556-T |

ﬁ} BIeclis —[C1 EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S. 21092015

RFTR1510%
10 DRAWINGS
I = o !
I ‘
|
' i
|
. 0 F J
»
" -
ol -
|
4l -
= |
|
& 1 L]
' I
|
|
» 4 | | J
t. 1 | »
i
i " -, ¥ " [ ¥ ' . ¥y
.I L / 5 v A
| \
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APPENDIXES:
Appendix A: Furnace and laboratory conditions
Appendix B: Test results

Appendix C: Photos
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Furnace Temperatures
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Figure A2: Deviation of furnace tempearature
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Furnace Pressure
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Figure A3: Pressure in the furnace
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Figure A4: Ambient temperature al laboralory
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UNEXPOSED SIDE OF TEST FRAME
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Figure B1: Locations of thermocouples and deflection sensors
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Figure B2: Surface lemperatures (Thermocouple sensors for average temperature)
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Figure B3: Surface temperatures (Thermocouple sensors for maximum temperature)

Bu rapar, laboratuvanin yazih izni olmadan kismen kopyalanp cogaltlamaz.
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Figure B4: Deformation of the wall,
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Appendix B

EN RFTR15109 9MMS EI 45 MIN

AB-0556-T

EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.§. | 21.09.2015

RFTRIS10%

Bu rapor, laboratuvanin yazih izni olmadan kismen kopyalamp cogaltlamaz.
imizasiz ve mihirsiz raporlar gegersizdir,

Table B1: Dala obtained from deformation sensors

Time Def. 1 Def. 4
(min) {mm} (mm]
0,0 0,00 0,00
20 038 | 410
40 2,75 7,38
6,0 2,78 7,38
8.0 2,78 828
10,0 2,78 17,48
12,0 5,10 31,15
14,0 17,90 | 40,38
16,0 23,83 | 4570
18,0 2733 | 4963
20,0 31,58 55,85
22,0 36,08 64,68
24,0 46,28 | 75,28
26,0 56,65 | 26,78
28,0 67,15 | 97,68
30,0 76,35 | 105,10
| 320 | 8328 | 109,95
34,0 89,45 113,33
36,0 94,13 | 115,83
38,0 97,43 | 117,53 |
40,0 | 10045 | 117,88
42,0 | 102,38 | 117,90
44,0 | 103,85 | 117,80
46,0 | 10543 | 116,58 |
48,0 | 107,70 | 115,60
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Appendix C EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.§. 21.09.2015

RFTR1S10%

Fholo C1: Unexposed side of the test specimen belore the test

Bu rapor, laboratuvann yazil izni clmadan kismen kopyalanip cogaltlamaz,
Imzasiz ve miihiirsiiz raporlar gegersizdir,
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RFTR1S10%

Photo C2: Exposed side of the test specimen before the test

Bu rapor, laboratuvarn yazl izni clmadan kesmen kopyalanp cogaltilamaz,
Imzasiz ve mihdirsiiz raporlar gegersizdir,
This report shaif not be reproduced other thon in full except with the permission of the laboratary. Testing repares without signoture and seal
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Appendix C EFECTIS ERA AVRASYA TEST VE BELGELENDIRME A.S. 21,09.2015
RFTR1510%

Photo C3; Unexposed side of the test specimen at 450 minute of the test

Bu rapor, laboratuvann yazl izni clmadan kismen kepyalamp gogaltlamaz.
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RFTR1510%

Fhoto C4: Unexposed side of the test specimen after lhe test

Bu rapor, laboratuvanin yazih iani elmadan kismen kopyalanip gogaltilamaz.

imzasiz ve mithiirsiiz raporlar gegersizdir, 43\(P‘
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RFTR1510%

Photo C5: Exposed side of the test specimen afler the test

Bu rapaor, laboratuwvann yazh lznl olmadan kismen kopyalamp ¢ogalulamaz,
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